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TEST PROCEDURES
MP 9.2.1 - GLASS CUTTING MANUAL/
AUTOMATIC PROCEDURE
MP9.2.2 - SEALANT TESTING PROCEDURE
MP 9.2.2A - PRIMARY SEAL APPLICATION
TEST PROCEDURE
MP 9.2.3 - DESICCANT TEST PROCEDURE
MP 9.2.4 - DEW POINT AND DAILY INSPECTION
PROCEDURE
MP 9.2.6 - SEALANT ADHESION TEST PROCEDURE
MP 9.2.7 - TAPE MEASURE CHECKING
TEST PROCEDURE
MP 9.2.8 - RETEST REQUIREMENT PROCEDURE

MP 9.2.9 SPACER ABR CHECKING PROCEDURE
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HAND CUTTING

SPACER CUTTING

FILLING SPACER WITH DESICCANT
GLASS LOADING TO WASHING MACHINE
SEALING OF DOUBLE GLAZED UNITS
ASSEMBLY OF DOUBLE GLAZED UNITS
GEORGIAN BAR CUTTING

SPACER BAR DRILLING

MANUFACTURE GEORGIAN GLASS UNITS
ADHESIVE LEADING

ADHESIVE LEADING & COLOUR FILMING
AUTOMATIC CUTTING

BUTYL APPLICATION

TAPE APPLICATION TO SPACER BAR
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Report No 371/7636231
Page 2 of 4

TEST AND EXAMINATION OF INSULATING GLASS UNITS
SUBMITTED FOR PERIODIC TEST ASSESSMENT

INTRODUCTION

At the request of BSI the insulating glass units, detailed below and submitted by CS Glaziers
North Wales) Limited, were tested and assessed to the applicable requirements of BS EN 1279-
6:2002 Annex B and Annex C as indicated on the following pages of this report. This request
was made on Service Management Order No. 7636231, dated 17 April 2012, The test items
were received on 28 August 2012 and identified under Equipment Record No. 10121768,

TEST ITEMS

6 off insulating glass units each nominally 502mm x 352mm with a 12 mm air gap between the
two panes of 4 mm glass were submitted for test to BS EN 1279-6:2002 Annex B.4. In
addition 2 off each type nominally 502mm x 352mm with a 12 mm air gap were submitted far
test to BS EN 1279-6:2002 Annex C. The components used in the construction were declared
by the manufacturer as follows:

Desiccant - Molecular sieve - Eurosiv 3A
Spacer tar - Aluminium ,bendable - Thermoseal
Corner keys - Not applicable - Connector
Primary sealant - Butyl - Tremco JS680

Secondary sealant - Hot melt - Bostik 5000

Cavity gas - Air

Lead - Regalead

Georgian bar - Not applicable

Coloured film - Regafilm

Date of manufacture - 16 July 2012
SUMMARY OF RESULTS

The insulating glass units described above exhibited the following characteristics:

Characteristic Specified Actual Assessment
Sample 1 moisture penetration index 8.5% 1.3% 1 Pass
Sample 5 moisture penetration index 8.5% 1.7% 1 Pass

No fogging or contamination was observed

C Pass
on the interior glass surface(s)

UV fogging test result

* NOTE. In the determination of the molsture penetration index a standard mpisture absoiption capacity of 20.0% has been usad,



Report No 371/7636231
Page 3 of 4
TEST PROCEDURE, BS EN 1279-6:2002 Annex B.4 - Periodic testing and inspection
Conditioning and dimensional measurement

The insulating glass units were received at BSI on 28 August 2012 and stored in standard
laboratory conditions of 23 £2°C and 50 £5%RH for a period of not less than 14 days. During
this period the seal geometry was inspected and recorded.

Initial moisture content

The desiccant from units 2 and 4 was removed and the initial moisture content was established
in accordance with BS EN 1279-2:2002 Annex B - The 950°C drying methad.

Climatic test

Units 1 and 5 were placed in the climatic test chamber and subjected to 3 weeks at a constant
temperature of +58°C and a humidity of 95%RH or greater. This climatic test commenced on
14 September 2012. Following this climatic test the units were conditioned in standard
laboratory conditions for a further 14 days.

Final moisture content

The desiccant from units 1 and 5 was removed and the final moisture content was established
In accordance with BS EN 1279-2:2002 Annex B - The 950°C drying method.

Test results

Unit Initial Moisture Final Moisture Moisture penetration
Number Content Content index
1 N/A 2.26% 1.26%
2 2.09% N/A N/A
4 1.98% N/A N/A
5 N/A 2.35% 1.73%

The desiccant has been decdlared as Molecular sieve - Eurosiv 3A, with a generally accepted
value for the standard moisture absorption capacity of 20.0%.



Report No 371/7636231
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TEST PROCEDURE, BS EN 1279-6:2002 Annex C - Fogging test

2 off insulating glass units were assessed in accordance with BS EN 1279-6:2002 Annex C, The
principles of the test were conducted in accordance with Clause C.2, using the test parameters
as specified in Clause C.3.

Initial inspection & conditioning

The samples were inspected for any evidence of dirt or other contaminants on the interior of
their glass surfaces and then conditicned for seven days under laboratory conditions.

Fogging test

2 off samples were mounted in an ultraviolet test box with a UV radiation intensity of 40 W/m?2.
The air temperature within the test box was maintained at between 50 £3°C and 60 +3°C. A
cooling plate was placed on the geometric centre of each sample, with water at 25 £2°C
flowing through the plate. After a test period of 168 +4 hours the samples were removed from
the fogging chamber and inspected. If fogging/contamination was observed the sample was
conditioned at 23 £2°C for a further seven days and re-inspected.

Final inspection

The samples were inspected for any evidence of dirt or other contaminants on the interior of
their glass surfaces.

Test results

Sample type Lead and coloured film
Initial inspection No evidence of dirt or other contamination was observed
Test data The test started on 5 September 2012. The hot spot temperature

was 59.2°C. The cold spot temperature was 28.4°C. The test finished
on 12 September 2012. There were no deviations in the test.
Final inspection No evidence of condensation or ather contamination was observed
Assessment Pass

End of report



Test Report

Report No
Licence/Certificate No

Client

Authority & date

ltems tested

Specification

Results

Prepared by
Autharized by

Issue Date

Conditions of issue

------- L (e s o | Dl et 1

371/7375489 This report consists of 4 pages

KM 35192

CS Glaziers North Wales Limited
Chaster RoadiJubilee Road
Buckley

Flint

CH7 BAE

BSI Service Management Order No. 7375469,
dated 17 Apri!l 2010. Equipment Record No. 10106132.

8 off Insulating glass units

Desiccant - Molecular sieve - Molsiv XL8

Primary sealant - Butyl - Evostik 2900 :
Secondary sealant-  Two part polysulphide - PRC DeSoto PRC565
Spacer bar - Aluminium bendable - UKAE

Date of manufacture - Before 28 May 2010

BS EN 1279-6:2002 Annex B.4 and Annex C
Periodic testing for audit assessment

Pass

S Gurney =X Qw-’x;cj_ (Senior Technician Engineer)
F Merrisen / -""\—--. ) (Laboratory Manager)
23 September 2010

This Test Repart is issued subject to the conditions stated in current issue of CP 0322 'Conditions of
cortract for testing'. The resulls contained harein apply anly to the perticular sample/s tested and to the
specific tests carried out, as detailed in this Test Repott. The issuing of this Test Report doss not indicate
any measura of Approval, Certification, Supervision, Contral ar Surveillance by BSI of any product. No
extract, abridgement or abstraclion from & Test Report may be published or used to adverlse e producl
without the writtan consent of the Managing Directar, BS! , who raserves the absolute right to agree or
reject all or any of the details of any ftems or publicity far which consent may be sought,

BS| Maylands Avenue Hemel Hempsiead Herfordshire HPZ 45 Telephone: 08450 765600




Repart No 871/7375469
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TEST PROCEDURE, BS EN 1279-6:2002 Annex B.4 - Periodic testing and inspection

Conditioning and dimensional measurement

The insulating glass units were received at BSI on 28 May 2010 and stored in standard
laboratory conditions of 23 £2°C and 50 £5%RH for a period of not less than 14 days. During
this period the seal geometry was inspected and recorded.

Initiali moisture content

The desiccant from units 2 and 4 was removed and the initial moisture content was established
in accordance with BS EN 1279-2:2002 Annex B - The 850°C drying metheod.

Climatic test

Units 1 and 5 were placed in the climatic iest chamber and subjected to 3 weeks at a constant
temperature of +58°C and a humidity of 85%RH or greater. This climatic test commenced on 14
July 2010. Following this climatic test the units were conditioned in standard laboratory
conditions for a further 14 days.

Final moisture content

The desiccant from units 1 and § was removed and the final moisture content was established
in accordance with BS EN 1279-2:2002 Annex B - The 950°C drying method.

Test resulis

Unit Initial Maisture Final Moisture Moisture penetration
Number Content Cantent index
1 N/A 2.59% 0.91%
2 2.45% N/A N/A
4 2.40% N/A N/A
5 N/A 2.56% 0.78%

The desiceant has been declared as Molecular sieve - Molsiv XL8, with a generally accepted
value for the standard moisture absorption capacity of 20.0%.



Report Mo 371/7375469

Page 4 of 4

TEST PROCEDURE, BS EN 1279-6:2002 Annex C - Fogging test

2 (_:-ff 'insutating glass units were assessed in accordance with BS EN 1279-6:2002 Annex C. The
principles of the test were conducted in accordance with Clause C.2, using the test parameters
as specified in Clause C.3.

Initial inspection & conditioning

Thg samples were inspected for any evidence of dirt or other contaminants on the interior of
their glass surfaces and then conditioned for seven days under laboratory conditions.

Fogging test

2 off samples were mounted in an ultraviolet test box with a UV radiation intensity of 40 W/m2.
The air temperature within the test box was maintained at between 50 +3°C and 60 £3°C. A
cooling plate was placed on the geometric centre of each sample, with water at 25 +2°C flowing
through the plate. After a test period of 168 +4 hours the samples were removed from the
fogging chamber and inspected. If fogging/contamination was observed the sample was
conditioned at 23 £2°C for a further seven days and re-inspected.

Final inspection

The samples were inspected for any evidence of dirt or other contaminants on the interior of
their glass surfaces.

Test results

Sample type Georgian bar
Initial inspection No evidence of dirt or other contamination was observed
Test data The test started on 7 June 2010. The het spot temperature was

55.7°C. The cold spot temperature was 25.7°C. The test finished on
14 June 2010. There wers no deviailons in the test.

Final inspection No evidence of condensation ar other contamination was observed
Assessment Pass

End of report
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Report Ne
Licence/Cartificate No

Client

Authority & date

items tested

Specification

Resuits

Prepared by

Authorized by

lssue Date

Conditions of issusa

371/737546% This report consists of 4 pages

KM 35192

CS Glaziers North Wales Limited
Chester Road/Jubilee Road
Buckley

Flint

CH7 3AE

BSI Service Management Order No. 7375469,
dated 17 April 2010. Equipment Record No. 10106132.

8 off Insulating glass units

Desicoant - Molecular sieve - Molsiv XL8

Primary sealant - Butyl - Evostik 2900

Secondary sealant-  Two part polysulphide - PRC DeSoto PRC565
Spacer bar - Aluminium bendable - UKAE

Date of manufacture - Before 28 May 2010

BS EN 1279-6:2002 Annex B.4 and Annex C
Periodic testing for audit assessment

Pass
$ Gurney = = ey (Senior Technician Engineer)
F Merrison //% e (Laboratory Manager)

23 September 2010

This Test Report is issued subject to the conditions stated in current issue of CP 0322 'Conditiors of
contract for testing'. The results comained herein apply only o the particular sampless tested and to tha
specific tests carried aut, as cetailed ir. this Test Report. The lssuing of this Test Repart doas not indicate
any measure of Acproval, Certificatian, Supervision, Sontrol or Surveillance by BS| of any product. No
extract, atridgement or abstraction from a Test Report may be published or used ta aovertisz a product
withaut the wrilten consent af the Managing Director, B3l | who reserves the abscluta right to agree or
reject all or any of the details of any items or publisity for which consent may ba scught.

BSI Maylaa¢s Avenue Hemal Hempstsad Hemfordshire HE2 4530 Telephene: 08430 785800




Report No 371/7375469
Page 2 of 4

TEST AND EXAMINATION OF INSULATING GLASS UNITS
SUBMITTED FOR PERIODIC TEST ASSESSMENT

INTRODUCTION

At the reguest of BSI the insulating glass units, detailed below and submitted by CS Glaziers
North Wales Limited, were tested and assessed to the applicable requirements of BS EN 1279-
6:2002 Annex B.4 and Annex C as indicated on the following pages of this report. This requast
was made on Service Management QOrder No. 7875469, dated 17 April 2010. The test items
ware received on 28 May 2010 and identified under Equipment Record No. 10106132.

TEST ITEMS

6 off insulating glass units each nominally 502mm x 352mm with a 12 mm air gap between the
two panes of 4 mm glass were submitted for test to BS EN 1279-6:2002 Annex B.4. In addition
2 off each type nominally 502mm x 352mm with 2 12 mm air gap were submitted for test to BS
EN 1279-6:2002 Annex C. The components used in the construciion were declared by the
manufacturer as follows:

Desiccant - Molecular sieve - Mclsiv XL8

Spacer bar - Aluminium bendable - UKAE

Corner keys - Nylon - UKAE

Primary sealant - Butyl - Evostik 2900

Secandary sealant - Two part polysulphide - PRC DeSoto PRC565
Cavity gas - Air

Lead - Not applicable

Georgian bar - Aluminium - UKAE

Coloured film - Not applicable

Date of manufacturs -  Before 28 May 2010

SUMMARY OF RESULTS

The Insulating glass units described above exhibited the following characteristics:

Characteristic Specified Actual Assessment
Sample 1 moisture penetration index 8.5% 0.9%1 Pass
Sample 5 moisture penetration index B.5% 0.8%1 Pass

No fogging or contamination was observed

. Pass
on the interior glass surfacs(s) &

UV fogging test result

1 NOTE. In the determination of the meisture penetration index z standard Maistura absorption capasity of 20.0% has been used.
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TEST PROCEDURE, BS EN 1279-6:2002 Annex B.4 - Periodic testing and Inspection
Conditioning and dimensional measurement
The insulating glass units were received at BSl on 28 May 2010 and stored in standard
laboratory conditions of 23 +2°C and 50 +5%RH for a period of not less than 14 days. During
this period the seal geometry was inspected and recorded.

Initial meisture content

The desiccant from units 2 and 4 was removed and the initial moisture content was established
in accordance with BS EN 1279-2:2002 Annex B - The 950°C drying method.

Climatic test

Units 1 and 5 were placed in the climatic test chamber and subjected to 3 weeks at a constant
temperature of +58°C and & humidity of 95%RH or greater. This climatic test commenced on 14
July 2010. Following this climatic test the units were conditioned in standard [aboratory
conditions for a further 14 days.

Final moisture content

The desiccant from units 1 and 5 was removed and the final moisture content was established
in accordance with BS EN 1279-2:2002 Annex B - The 850 °C drying method.

Test results

Unit Initial Moisture Final Moisture Moisture penetration
Number Content . Content index
1 A 2.59% 0.91%
2 2.45% N/A N/A
4 2.40% N/A N/A
5 /A 2.56% 0.78%

The desiccant has been declared as Molecular sieve - Molsiv XL8, with a generally accepted
value for the standard moisture absorption capacity of 20.0%.
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TEST PROCEDURE, BS EN 1279-6:2002 Annex C - Fogging test
2 off insulating glass units were assessed in accardance with BS EN 1279-8:2002 Annex C. The
principles of the test wera conductad in accordance with Clause C.2, using the test parameters
as specified in Clause C.3.

Initial inspection & conditioning

The samples were inspected for any evidence of dirt or other contaminants on the interior of
their glass surfaces and then conditioned for seven days under laboratory conditions.

Fogging test

2 off samples were mounted in an ultraviolet test box with & UV radiation intensity of 40 W/m2.
The air temperature within the test box was maintained at between 50 £3°C and 60 £3°C. A
cooling plate was placed on the geometric centre of each sample, with water at 25 £2°C flowing
through the plate. After a test period of 168 +4 hours the samples were removed from the
fogging chamber and inspected. If fogging/contamination was observed the sample was
conditioned at 23 +2°C for a further seven days and re-inspected.

Final inspection

The samples were inspected for any evidence of dirt or other contaminants on the interior of
their glass surfaces.

Test results

Sample type Georgian bar
Initial inspection No svidence of dirt or other contamination was observed
Test data The test started on 7 June 2010. The hot spot temperature was

55.7°C. The cold spot temperature was 25.7°C. The test finished on
14 June 2010. There were no deviations in the test.

Final inspection No evidence of condensation or other contamination was observed
Assessment Pass

End of report
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GUARDIANPLUS

PROGRAMME

Mov 2012

EC Declaration of Conformity

The undersigned, representing

Guardian Europe S.ar.l.

herewith declares that the basic soda lime silicate glass intended to be used in buildings
and construction works

Float 0300 to Float 1000

produced by Guardian Industries U.K.Ltd., Goole is in conformity with the provisions of the
following EC Directives ‘when installed in accordance with the installation instructions
contained in the product documentatian

89/106/ EEC Construction Produst Directive — system 3
2002/95/EC RoHS Directive

This product applies to the standard : EN 5§72-8:2004

Initial Type testing by: CSTR
[dentification number: 079
F — 38400 Saint Martin d'Héres

France
Name: René Fiorese
@, The information contained in thls document is offered for assistance in the application of Guardian Industries UK
Ltd products, but T DOES NOT CONSTITUTE A WARRANTY OF MERCHANTABILITY OR FITMESS FOR ANY

GUARDIAN PARTICULAR PURPOSE. Actual performance may vary in particular applications.

eams Ay wlhndid g PiinkemZs



" PILKINGTON

EC Declaration of Conformity
CE DOC 001 - | v

The undersigned, [representing the following:

"~ _Manufacturer

Pilkington plc
_Head Office
Prescot Rozd
St Helens
WAIO3TT
United Kingdox_tt_

\ Muanufacturing pl‘ants: See Product Marrix Report No. P 2012 AT1S5 (Technical File) -//

herewith dex:l are tllmt the produtts Pilki ngton Optifloat™, Arctic Blue™ , EverGreen™™ and Optiwhite M

ara in confomtrylwnh the provisions of the following EC D1ra<.t|ve.(s) when installed in accardance with the
installation instructions contained in rhe pradust documeniation:

89/1 OGIEEC Construction Products Directive

and that the product standard r:.terenccd below has been applied:

EN 572-9: Glass in building — Basic soda lime silicate glass products — Part 9: Evaluation
of conformity/Produet standard -

znd that thz suppcmng stapdards rafe.rem,ed batoyw have been zpplied:

EN 410: Glassun building — Determination of luminous 2nd solar charactefistics of glazing
EN 572-1: Glass in bu1[dmo — Basic soda lime silicate glass produets — Part L: Definitions”
and general physical and mechanical properties _

EN 572-2: Glass in bmldmg Basic soda lime silicate glass products ~ Part 2 Float glass

EN 673: Glass in building - Detcrmmdnon of thermal transmlttancc (U value) -
Caleulation method . .

EN 12758: Glass in butldmg — Glazing and airbomne sound insulation — Product -
descriptions arJd deten‘nlndtlon of propcrtzes

EN [350}-1: [Fire classification of construction products and buﬂdmg elements — F’aﬂ 1
Classification sing test data from veaction to fire tests :

Provisions t whigh the preduct canforms:

" Directive : Product standard ‘Report
Construction Froducts EN §72.9 C TC-RAP-0S-13225
Directive 1




Characteristic Perfarmance declaration Report

Resistance tc fite - NPD NA

Reaction 1o fire {See Note, helow) CWFT (EN 572-9)

Exrernal fire performnance NPD | N/A

Buller resistance NPD N/A

Explosion resistance . NPD N/A

Burelar resistance NPD N/A

Pcr?dulum bpdy - impact | |- A

resistance

Resistance  against sudden

temperature  changes  and | (Sec Now. below) NsA

temperature differentials

Wind, snow, permanent and

. . (Sce Mote, helow) MN/A

imposed load resistance

Direct  airbame  sound | oo yore hotowy EN 12758

insulation .

Thermal properties " (See Note, below) TFS 0153

Radiation properties: |

Light fransmiittance and | TFS0007. 0012, 0016, D020, 0030,

reflectances (e Mot below) | Gost: 08¢, 0126.0120, 122, 6070
0101.0113.0138. 0145

Solar  transmiyittance  and TFS0007. 0012, 0016, 0020. 003C.

reflectances mr (Sez Note. helow e 54, 0135, 0120, 0123, 0070,
0101, 0113, 0138, 0145

Nate: Declared vald

Basic soda fime sil

as for each characteristic can be found at www.pilkington.com/CE

Description of the praduct: Pilkington Optifloat™, Arctic Blue™

, EverGreen™ and Optiwhite™

-ate glass, intended to be used in buildings and construction works. |‘Product description

for Float Glass canforming with hREN 572-9" P 2012 ATO7 - Technical File.

MName and address g

f notified labarateries involved:

Spectroscopy Laboratory, Hall Lane, Lathom, L40 SUF, Umted Ktngdom notified under
registration nuchr 1680

TNO Science & Industry, PO Box 6235, 560G HE Eindhoven, The Netherlands, notified
under registration number 1154
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Name: Paul McKeon

Position: Operations & Technalogy Dlrector
Building Products Worldwide

Date: 9% June 2005
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PILKINGTON

June 2006
Declaration of Conformity to ROHS

Pilkdngton Activi™

Pilkington K-Glass™

Pilkington Optifloat™ (Clear, Green, Grey, Bronze)
Pilkington Optilam™

Pilkington Optiwhite™

Pilkington Optiwhite™

Pilkington Textured

Pilkington Safety Glass

Pillington Optitherm™

Pyroshield

Declaration

We declare that the products listed above do not contain any substance of the following
categories:

= carcinogenic

mutagenic

harmful to reproduction capabilities

substances according to the Chemicals (Hazard Information and Packaging for Supply)
Regulations 2002 (as amended) labelled hazardous

s substances according to European Regulation 2003/1 1/EG and European Regulation article

4 2002/95/EG
e substances according to Annex IV of the regulation on hazardous substances and Annex IV

of the RL67/548/EWG

According to the European Regulation on Hazardous Substances, there is no Jabelling/classification
required. The products mentioned do not represent any harm to humans or the environment when
handled correctly. The products can be recycled.

All plants involved in the manufacture of these products has an environmental management system
and have been certified to ISO 14001,

The manufacturing sites afe regulated under the Pollution Prevention and Control Regulations
which implements the Integrated Pollution Protection and Control Directive in the UK.

Some glass may have a pattern or design printed, painted or fired on to its surface. You are advised
o check with the glass processor that the material used which is non-Pilkington is itself ROHS
compliant.

Graham Randle ' Christopher Pye}e
Head of EH&S, Europe UX Occupational Hygiene Manager

Pilkington ple

Frescot Road St Helens England WALO 3TT Telephone +44 (031744 28882 Fax +44 {0)1744 692660
Registered Office Prescot Road SuHelens WAID 3TT Regisiered in England Company Number 41495



Ta'd "WHibl

SAINT-GOBAIN
GLASS

Dear Sir or Madam ,

CERTIFICATE OF CONFORMITY

This sonfirms that the Float glass manufactured by Saint-Gobain Glass UK Lid isin

line with the requirements of BS EN 372 and that coated pra ducts we supply are in line
with EN 1096.

We are also internally regulated to ensure that our control measures meet the
requirements for CE marking for Float, Coated and Laminated glasses.

Yours faithfally,

Ian H. Anderson
Quality Systems Manager
Saint-Gobain Glass UK Lid

06 December 2012
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SECTION E

C. E. CONFORMITY IDENTIFICATION




_E Marking (CE mark) logo: Free download (CE mark loge download) Page 1 of 3

‘EILE partner with a world leading consultancy! i ns | .
CE Marking Consulling Service P 'H‘;iﬁ &
Evropean.Authorized-Representative iEU  gww.cE-markingcom o5t S .. Contact B

il % wj i& 533@ M e MDD- Medicat Deviced  Cosmelics
L TR e — " BT  IVDD- InVitro Diagnostic Medical Devices
L hl & We are yoar L.'i — PPE- Personal Protective Equipment
=i — refassional Emupesa iy
: . SBRELE 1 VD- Low Voltage Electrical Equipment

o Autherized Rapresantative o, :
(fﬁ:) . -*j @far Medical Devices "2:} 1.7 mMachinery, Toys, R&TTE, EMLC, etc.
- EL axithorzed

: @ {nkodvetion ) Servicas & Feer . @ Medi:ﬁl!}evlces IG:Oher Products. | iﬂuestlﬁmswar . B Representathve -

_ - Wallkang Ltd (www.CE-marking.eu).
Questions & Answers | EC | REP | 25 Hariey St, London WiG 8GR, UK

CE Marking Logo

CE mark logo download
Free download CE marking logo

Laoking for an EU/EC European Authorised/Authorized Representative?
Register/Notify your MD-Medical Devices and
IVD-In Vitro Diagnostic Medical Devices in Europe by CE Marking
Specialists based in London/UK. Click here to get FREE Guide Now!

1. The CE conformity marking (logg) shall consist af the initials "CE " in the form shown below;
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2. Ifthe CE merking is reduced ar enlarged tha proportions given in the above graduated drawing must be respected.
—The various companents of the CE marking must have substantially the same vertical dimension, which may not
be less than 5 mm; ) :

3. The affixing of markings on the products which are likely to' deceive third parties as ta tha maaning and form of the
CE marking shall be prohibited, Any other marking may be affixed 1o the products or the data plate provided that the

visibility and legikility of the CE marking is not theraby reduced;

Aliention: ’
It should be noted that the © and E are not formed by perfect semi-circlas, i.e. the top and bottom anns extend one square
beyand the semi-circles, and the middle arm of the E staps one square short.

Left | :

are correct and real
CE Conformity Marking
L. i A 58 £ fo £ JE 69 CEd7 & (4242)
© Wellkang Tech Consulting www.CE-marking.com
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Below are mis-use or fake CE Conformity Marking
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